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Henan Sicheng Abrasives Tech Co., Ltd

Bubble Alumina Certificate Of Quality

T i DY RS B R R A ]
Henan Sicheng Abrasives Tech Co., Ltd
s HE Rl b e
20240110-6 200g FEPA
Batch Batch Test standard
3-2mm
e AR DER L FURE S A 2211 /workshop
2-1mm
Product name Bubble alumina Size Sampling Place
0.2-3mm
4% 45 F/TEST RESULT
CONTENT Percentage (%)
77 i Product
3-2mm 2-1lmm 3-0.2mm
Al203 99.37 99.29 99.32
Fe203 0.03 0.028 0.026
Na20 0.15 0.26 0.22
Si02 0.08 0.07 0.08
% Bulk Density
0.65 0.76 0.84
g/cm3
s 24
A .
Result

| NENEH B AR A

| ERNAN SECRENGABRASIVES TRCEH C0.,11D




